
  Part Number De scrip tion

Pump Information:  A00498. . . . . . . . . . . Pump Kit, 3DX30GSI
 * 15892 . . . . . . . . . . . . . . . . . .Adapter Plate
 * 16848 . . . . . . . . Ther mal Re lief Valve Assy
 * A00499. . . . . . . . Swivel Nut, Gardenhose
 * A00500. . . . . . . . . . . . . . . . . . . . . . .Swivel
 * A00501. . . . . . . . . . . Screen, Gardenhose
 * F035 . . . . . . . . . . . . . . . . . .Quick Connect
 * 17034 . . . . . . . . . . . . . . . . . . . . .Tee Street
 
Engine Information:  GX200QX2 . . . . . . En gine, Honda, 6.5 Hp
 * A01727. . . . . . . . . . . . . . . . . . . . . . . . .Key

Frame Information:  A01740. . . . . . . . . . . . . . . . . . . . . . .Frame
  D22268. . . . . . . . . . . . . . . . . . . . . . Isolator
  A00692. . . . . . .Bagged Han dle Assembly
  D30445. . . . . . . . . . . .Rubber Hose Cover
  D30446. . . . . . . . . Rubber Gun Cover, flat
  D30447. . . . . . Rubber Gun Cover, curved
  A00253. . . . . . . . . . . . . . . . . . . .Tire, Pneu
  D30249. . . . .Collar with Set Screw (qty 2)
Hardware Information:
Foot:  D21436 . . . . . . . . . . . . . . . . Screw (qty 2)
  D21437 . . . . . . . . Nut, Flangehead (qty 2)
Handle to Frame:
  D26863. . . . . . . . . . . . Snap Button (qty 2)

Engine to Frame:  18297 . . . . . Bolt, 5/16-18 x 1-3/4” (qty 4)
  16087 . . . Nut, Flangehead 5/16-18 (qty 4)
 
Pump to Engine: 
 * A06113. . . . . . . . . . Screw, 5/16-24(qty 4)
 * A01732. . . Lockwasher, 5/16 Steel (qty 4)

Adapter Plate to Pump:* A01728. Bolt, 3/8-16 x 1.375 x .75”(qty 4)
 * A01729. . . . . . . . . Lockwasher, 3/8 (qty 4) 

Accessory Information: D27990. . . . . . . . . . . . . . . . . . . Hose Assy
 ✘ F035 . . . . . . . . . . . . . . . . . . . . . QC Socket
 ✘ F039 . . . . . . . . . . . . . . . . . . . . . . . QC Plug
 ✘ not available Hi Pressure Hose, 5/16” x 25ft
  A06118. . . . . . . . . . . . . . . . . . Lance Assy.
  D25039. . . . . . . . . . . . . . . . Gun Assembly
 + H140. . . . . . . . . . . . . . . . . Chemical Hose
 + NCT001  . . . . . . . . . . . . . . . . Cleaning Tool
 + D30374. . . . . . . . . . . . . . . . Nozzle Holder
 + A01857. . . . . . . . . . . . . . . . Nozzle Kit, 3.6

Manual Information: + A03230 Manual, Operator-English/Spanish
 + 16560 . . . . . . . . . . . . . . . . Manual, Engine

 ✘ Included in Hose Assembly
 + Included in Bagged Parts
 * Included in Pump Kit
 

ZR2800
2800 psi @ 3 gpm

August, 2005

http://www.allpartsinc.com/mmAllParts/Others/A00498.pdf
andrew.carlson
Highlight

andrew.carlson
Highlight




